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GOLDPRO MEDICAL LIMITED 
FLAT A2, 3/F., PAHSANG INDUSTRIAL BUILDING, NO. 16 SAN ON STREET, TUEN MUN, HONG KONG 
 
The content of this test report is extracted from t he test report number T32020250103SN where the 
sample is claimed to be identical. 
 
The following samples were submitted and identified on behalf of the client as: 
 
SURGICAL MASK 

 
SGS Case No. : CA320202504509 
Lot No. / Batch Code : NOT PROVIDED 
Sample Description : BLUE MASK 
Quantity Submitted : 100 PCS 
Sample Receiving Date : MAY 06, 2020 
Test Performing Date : MAY 06, 2020 TO JUN 17, 2020 

 
Test Requested : Please refer to the result summary. 
   
Test Method & Results : Please refer to next page(s). 
   
Result Summary :  
  Test Requested Result Summary 
  Bacterial filtration efficiency (BFE) 

(EN14683:2019+AC:2019 Appendix B)  
See Result 

  Determination of Breathability (EN14683:2019+AC:201 9 
Appendix C Differential pressure)  

See Result 

 
********* 

 
 
Signed for and on behalf of 
SGS Hong Kong Ltd. 

 
 . 
Au Kam Chi, Gigi 
Technical Manager 
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Bacterial filtration efficiency (BFE) (EN14683:2019 +AC:2019 Appendix B) 
 
Test Side : White Color (Inside) 
Pre-Conditioning : Minimum of 4 hours at 21±5oC and 85±5% R.H. 
BFE Flow Rate : 28.3 l/min 
Test bacteria : Staphylococcus aureus ATCC 6538 

 
Test Specimen Percent BFE (%) 

1 99.7 
2 99.9 
3 99.5 
4 99.5 
5 99.7 

 
Determination of Breathability (EN14683:2019+AC:201 9 Appendix C Differential pressure) 
 
Test Side : White Color (Inside) 
Pre-Conditioning : Minimum of 4 hours at 21±5oC and 85±5% R.H. 
Test Area : 4.9 cm2 
Flow Rate : 8 l/min 

 
Test Specimen ΔP (mm H2O/cm2) ΔP (Pa/cm2) 

1 2.4 24 
2 2.7 26 
3 2.5 25 
4 2.7 26 
5 2.7 26 

 
Remark: The test results contained in this Test Report was conducted by a SGS assessed competent 

subcontractor laboratory 
 

Photo Appendix 

 
Sample as received 
*** End of Report *** 
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